
SSttrraattiiggrraaffiiaa  ((ddaallll''iinntteerrnnoo  vveerrssoo  ll''eesstteerrnnoo))::

1) AFONTERMO sp. 0,35 cm

2) RASATURA INTERNA PROVINO CALCE E CEMENTO sp. 0,6 cm

3) MURATURA PROVINO sp. 31,50 cm

4) RASATURA ESTERNA PROVINO CALCE E CEMENTO sp. 0,6 cm

RRtt,,cceerrtt  ((ss))  == 5400 s

V = 6,48148E-07 (m/s)
ω = 0,000073 (1/s)

a = 2,87737E-09 (m²/s)

ccpp,,cceerrtt  (( °°))  == 1493 j/kgK

λ, cert = 0,00210 W/mK [Conducibilità del materiale restituita attraverso pprroovvee  ddii  llaabboorraattoorriioo]

λ, prog, UNI 10456 = 0,003 W/mK

Si riportano stralci dei certificati a cui il calcolo fa riferimento:

[Conducibilità di progetto del materiale maggiorata del 42,5% rispetto a quella 
certificata, ovvero dichiarata. Tale valore maggiorato è da ritenersi 
caratterizzato da una confidenza maggiore del 90%]

Il valore d  conducibilità dichiarato e calcolato attraverso le prove di laboratorio summenzionate, è valido per l' 
aapppplliiccaazziioonnee  ddii  AAffoonntteerrmmoo  ssuullllaa  ssuuppeerrffiicciiee  eesstteerrnnaa  ddeell  ccoommppoonneennttee  ooppaaccoo  restituisce l'esatto potere isolante del
materiale  in linea con i risultati in opera.  Tale valore potrà essere comprovato in opera dagli Enti competenti.

Muratura tal quale descritta 
all'interno del certificato di 
laboratorio Report 1851-2-20 
archivio Lab. CMR

Analisi numerica per la determinazione della conducibilità di materiale termo-riflettente secondo la formula per la conduttività termica 
comprovata dalla letteratura scientifica. All'interno del presente documento saranno esplicitati i passaggi analitici, al fine di ottenere, dai 
valori noti e certificati in laboratorio (sfasamento termico e calore specifico) , la conducibilità del prodotto. 

E' possibile dedurre la diffusività termica del materiale noto che sia certificato lo sfasamento termico. Si riportano i passaggi analitici:

RRtt,,cceerrtt  ((hh))  == 1,5 ore [Sfasamento cceerrttiiffiiccaattoo in laboratorio su provino di spessore 3,5 mm posto 

su lato interno (ovvero lato freddo durante la prova di laboratorio a 39,6°]

[Rt,cert(h) x 3600 s]

[Velocità spostamento dell'onda termica: spessore / Rt,cert (s)]
Ottenuta dal periodo dell'o.e. pari a T = 86400 s
[Diffusività termica del materiale ricavata dal valore certificato di 
sfasamento termico "Rt,cert (h)" e determinata con l'espressione: V² / 2ω]

[Calore specifico cceerrttiiffiiccaattoo in laboratorio alla temperatura di 40°C, e 
cautelativo per la determinazione della conducibilità dichiarata. Valore 
certificato presso Lab. Innovhub report C80 n.885]

Rasante termico e riflettente: componente aggiuntivo 
esterno

DDEETTEERRMMIINNAAZZIIOONNEE  DDEELLLLAA  CCOONNDDUUCCIIBBIILLIITTAA''  DDII  AAFFOONNTTEERRMMOO  AADD  UUSSOO  EESSTTEERRNNOO--SSFFAASSAAMMEENNTTOO,,  CCAALLOORREE  SSPPEECCIIFFIICCOO,,  PPEESSOO  SSPPEECCIIFFIICCOO  CCEERRTTIIFFIICCAATTII  

R.d.P. 120202-R-3456 Massa Volumica Afontermo, già Thermofon 

DETERMINATION OF THE CONDUCTIVITY OF AFONTERMO FOR EXTERNAL USE – THERMAL PHASE SHIFT, SPECIFIC HEAT, SPECIFIC WEIGHT CERTIFICATES

Stratigraphy (from inside to outside):

AFONTERMO – Thickness 0,35 cm*

Inside smoothing sample - Lime and Cement - Thickness 0,6 cm

Masonry specimen - Thickness 31,50 cm

1,5 hours

External smoothing sample – Lime and Cement - Thickness 0,6 cm

Numerical analysis necessary to determine the conductivity of thermo-reflective material according to the thermal conductivity formula proven 
by the scientific literature. This appendix will explain the analytical steps necessary to obtain, from the known and laboratory-certified values 
(Thermal Phase and Specific Heat), the conductivity of the material. 

[Laboratory-certified Thermal phase on a 3.5mm thick specimen applied on the internal 
side (wich is the cold side during the laboratory test at 39,6°]

[Thermal wave displacement speed: thickness/ Rt,cert (s)]

Obtained from  the o.e. period of  T = 86400 s
[Thermal diffusivity of the material obtained by the certified value “Rt,cert (h)” and 
determined by the expression V² / 2ω]

[Laboratory certified Specific heat at a temperature of 40°C, and precautionary for the 
determination of the declared conductivity. Value certified at Lab. Innovhub report C80 
n.885]

[Conductivity of the material returned through laboratory tests]

The following are Extracts of reference certificates to wich the calculation refers:

R.d.P. 120202-R-3456 Density of Afontermo, previously called Thermofon

Test results Results

TEST REPORT N° 1851-2-20

[Design conductivity of the material increased by 42,5% compared to that certified, or 
rather declared. This increased value is to be considered distinguished by a level of 
confidence greater than 90%]

The conductivity value stated and calculated through the above mentioned laboratory tests is valid for the application 
of Afontermo on the external surface of opaque components of the building envelope and returns the exact insulating 
capacity of the material, in line with the results on site. This value can be proven on site by the Competent authorities.

If the thermal phase shift is certified it is possible to deduct the thermal diffusivity of the known material. Here are the necessary analytical steps.

Masonry as described in 
laboratory certificate
 Report 1851-2-20 Lab CMR 
Archive

Thermal-reflective skimming coat: additional internal 
component 



a = 0,0000007(m²/s)

ccpp  == 1450 j/kgK

λ = 0,03553 W/mK [Conducibilità del materiale ricavato da tabella e comunque derivante da:

λ amplificata = 0,051 W/mK

AAPPPPEENNDDIICCEE  ʌʌ  CCOOMMPPAARRAA}}IIOOCCEE  ��EE==  CCAA==CCOO==OO  AAPPPP==IICCAATTOO  MMEE��IIAACCTTEE    ��EETTEERRMMIICCAA}}IIOOCCEE  ��II  CCOOCC��hhCCII��II==IITTAAʖʖ  SShh  IISSOO==AACCTTEE    TTRRAA��II}}IIOOCCAA==EE

A seguito del percorso di certificazione intrapreso,  è riportata all'interno di codesta Appendiceʍ llaa  ddeetteerrmmiinnaazziioonnee  ddeellllaa  ccoonndduucciibbiilliittàà  ddii  
iissoollaannttee  ttrraaddiizziioonnaallee   me©lio noto come "cappotto in spessore", al fine di evidenziare la validità del percorso stesso, ai sensi del D.M. 2/4/1998    
Come indicato allʖinterno delle note redatte da ECEA sugli isolanti , per la valutazione della conduttività termica valgono le regole conformi alla 
legislazione vigente, e in Õarticolare , ai sensi del �.M. 2ʘ4ʘ1ɿɿɾ,  le prestazioni energetiche di un isolante deóono essere determinate mediante 
prove effettuate presso laboratorio in qualità di ente terzo. 
Il Õacchetto certificatorio fornito consente di ottenere la conduci�ilità termica del Õrodotto Afontermo attraóerso la formula classica di conduttióità 
termica aÕÕlicata a óalori certificati.
L'idoneità della procedura utilizzata è ulteriormente confermata dal calcolo ese©uibile sui tradizionali isolanti per i ×uali si riporta la se©uente 
tabella ʍ riferita ai  rispettivi valori ʍ per ciascun isolanteʍ di ʌ peso specificoʍ calore specificoʍ conducibilità termica e diffusività termicaʒ
I coefficienti di conducibilità dei materiali indicati in tabellaʍ ottenuti attraverso il metodo di piastra calda ʍ sono altrettanto ac×uisibili attraverso la 
formula di conduttività termicaʍ  come evidenziato dal calcolo c­e ne se©ue ʒ 

AAnnaalliissii  nnuummeerriiccaa  ppeerr  llaa  ddeetteerrmmiinnaazziioonnee  ddeellllaa  ccoonndduucciibbiilliittàà  ddii  mmaatteerriiaallee  iissoollaannttee  ttrraaddiizziioonnaallee  sseeccoonnddoo  llaa  ffoorrmmuullaa    ppeerr  llaa  ccoonndduuttttiivviittàà  tteerrmmiiccaaʌʌ 

Si riporta di seguito il calcolo condotto sulla tipologia di cappotto tradizionale indicato in tabella, aaddoottttaannddoo  llaa  mmeeddeessiimmaa  aammpplliiffiiccaazziioonnee  
ddeell  4422,,55%%  uuttiilliizzzzaattaa  ppeerr  iill  mmaatteerriiaallee  AAffoonntteerrmmoo  con applicazione prevista dall'esterno:

[Diffusività termica del materiale ricavata dalla tabella di cui sopraʝ

[Calore specifico ricavato dalla tabella di cui sopra]

[Conducibilità maggiorata del 42,5% come eseguito su Afontermo da applicare all'esterno]

COMPARISON OF THE CALCULATION APPLIED BY MEANS OF CONDUCTIVITY DETERMINATION ON TRADITIONAL INSULATION

Following the undertaken certification process, this Appendix reports the determination of the conductivity of traditional insulation better known as 
“thick thermal coat”, in order to highlight the validity of the process itself, pursuant to Ministerial Decree D.M. 2/4/1998.
As indicated in the notes drawn up by ENEA on insulating materials, the rules in accordance with current legislation apply for the assessment of 
thermal conductivity, and, according to Ministerial Decree 2/4/1998, the energy performance of an insulating material must be determined by tests 
carried out in a third-party laboratory.
The certification package provided allows the thermal conductivity of Afontermo to be obtained  through the classical thermal conductivity formula 
applied to certified values.
The suitability of the procedure used is additionally confirmed by the calculations performed on traditional insulators for which the following table 
is given, with reference to their values for each insulating material, in terms of: specific gravity, specific heat, thermal conductivity and thermal 
diffusivity.
The conductivity coefficients of the materials indicated in the table, obtained through the hot plate method, can also be acquired through the thermal 
conductivity formula, as shown by the following calculation.

Numerical analysis for the determining the conductivity of traditional insulating material according to the formula for thermal conductivity:

Below is the calculation applied to a traditional coat indicated in the above table, adopting the same of 42.5% amplification used for Afontermo 
applied externally:

MATERIAL 

Mineralised wood wool

OSB Wood

Wood fiber

Cork foam

Plasterboard slabs

Cellular concrete

Rock wool

Foamglas

Glass wool

Expanded Polyurethane

Glass

Solid Brick

Hollow Brick

Extruded polystyrene foam XPS

Grey synthesised expanded polystyrene EPS

Concrete

White synthesised expanded polystyrene EPS

Still air

[Thermal diffusivity of the material obtained from the above table]

[Specific Heat obtained from the above table]

[Conductivity of the material obtained from the table and in any case deriving from:

[Conductivity increased by 42.5% as performed on Afontermo applied externally]Amplified λ =
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Il presente rapporto di prova consta di: 4 pagine 

Data di emissione: 21/01/2021 

Cliente: 
AFON CASA SRL 
VIA EMILIA ROMAGNA 1 
56025 PONTEDERA (PI) 

Metodo di prova: 
Determinazione dell’incremento delle prestazioni 
termiche in regime estivo di sfasamento e attenuazione 
mediante P.O.I. 

Oggetto: Rasatura applicata a una parete in laterizio 

Campione n°: 1851-2-20 

Descrizione: 
Su una parete in laterizio è stata applicato un rivestimento 
denominato Afontermo§ con spessore 3,5 mm 

Scopo della prova: 

Determinazione della variazione delle proprietà termiche 
estive di sfasamento e attenuazione dopo l’applicazione 
della finitura. 
La prova è stata effettuata con il prodotto orientato verso 
l’”interno” 

Resp. Prove 

Dr.ssa Roberta Giorio 

Il presente Rapporto di Prova si riferisce solamente agli oggetti sottoposti alle prove. La riproduzione parziale del Rapporto di Prova 
deve essere autorizzata per iscritto dal Laboratorio.  

TEST REPORT  N° 1851-2-20

This test report consists of: 4 pages

Date of issue :

Client:

Test method: 

Subject:

Sample N°:

Description:

Responsible for testing

Purpose of test: 

Determination of the increase in thermal performance in 
summer phase shift and attenuation by means of P.O.I. 
(Operating Internal Procedure).

A 3,5 mm layer of Afontermo was applied on a brick wall.

Determine the variation of the summer thermal properties 
of phase shift and attenuation after applying the finish.
The test has been undertaken with the product applied on 
the inside. 

This Test Report refers only to the objects tested. Partial reproduction of the Test Report must be authorized in writing by 
the Laboratory.
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Smoothing applied to a brick wall
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INTRODUZIONE –METODO DI PROVA – SFASAMENTO TERMICO E ATTENUAZIONE 

Al momento attuale per la verifiche delle prestazioni estive degli involucri edilizi non esistono metodi di 

prova normati (norme UNI, EN, ISO). 

Le norme disponibili riguardano infatti la verifica delle prestazioni estive mediante metodi di calcolo: 

UNI EN ISO 13786:2007 - Thermal performance of building components -- Dynamic thermal characteristics -

- Calculation methods 

che definisce una procedura basata sul metodo delle ammettenze. 

Secondo tale metodo, ogni strato dell’elemento costruttivo è rappresentato da una matrice di numeri 

complessi, detta matrice di trasferimento termico, i cui elementi dipendono dalla densità, dallo spessore, 

dal calore specifico e dalla conducibilità termica del materiale. 

Moltiplicando tra loro le matrici dei vari strati si ottiene la matrice di trasferimento termico dell’elemento 

nel suo insieme, dalla quale si possono estrapolare tre grandezze caratteristiche della parete: la 

trasmittanza periodica (Yie), il fattore di attenuazione (fa) e lo sfasamento dell’onda termica (wa), che sono 

così definite (UNI EN ISO 13786): 

• trasmittanza termica periodica Yie=|Ymn|: l’ampiezza complessa della densità di flusso termico

attraverso la superficie del componente adiacente la zona m, divisa per l’ampiezza complessa della

temperatura nella zona n, quando la temperatura nella zona m è mantenuta costante (dove le zone m ed n

sono due zone termiche separate dal componente). La trasmittanza termica periodica è misurata in W/m2K.

• fattore di attenuazione fa: il rapporto tra la trasmittanza periodica Yie e la trasmittanza stazionaria

U. Essendo il rapporto tra due grandezze omogenee è un numero adimensionale.

• sfasamento dell’onda termica wa: il lasso di tempo tra la massima ampiezza di una causa e la

massima ampiezza del suo effetto, in termini matematici è l’argomento del numero complesso Ymn: φ
a=arg(Ymn). Lo sfasamento è generalmente misurato in ore.

Il Laboratorio CMR sulla base della propria esperienza e della letteratura scientifica  disponibile, relativa a 

prove in questo ambito, ha messo a punto un sistema di simulazione, basato su una Procedura Operativa 

Interna (P.O.I) atto a verificare i parametri di sfasamento ed attenuazione di un’onda termica estiva da 

parte di una parete opaca. 

Il sistema è composto da: 

- Camera calda dinamica: camera climatica in grado di far variare la propria temperatura interna in

modo sinusoidale con un periodo di 24 ore

- Parete di prova

- Camera di controllo: camera climatica in grado di mantenere il lato “interno” della muratura su

valori prefissati

- Centralina di acquisizione dati e sensori: sistema composto da sonde di temperatura superficiale,

sonde di temperatura dell’aria, sonde termoflussimetriche sui due lati della parete

TEST REPORT  N° 1851-2-20
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INTRODUCTION – TEST METHOD – THERMAL PHASE SHIFT AND ATTENUATION

There are currently no standardised test methods for verifying the summer performance of building 
envelopes (UNI, EN, ISO standards). 
The available standards concern the verification of summer performance using calculation methods:
UNI EN ISO 13786:2007 - Thermal performance of building components -- Dynamic thermal characteristics -
- Calculation methods which defines a procedure based on the admittance method.

According to this method, each layer of the construction element is represented by an array of complex 
numbers, called heat transfer matrix, the elements of which depend on density, thickness, specific heat and 
thermal conductivity of the material.

The product of the various layers matrices gives the heat transfer matrix of the element as a whole, from 
which three characteristic parameters of the wall can be extrapolated: the periodic Thermic transmittance 
(Yie), the attenuation factor (fa) and the thermal wave phase shift (wa), which are defined as follows (UNI EN 
ISO 13786):

• Periodic Thermic transmittance Yie=|Ymn|: the complex amplitude of the heat flux density through the 
surface of the component adjacent to zone m, divided by the complex amplitude of the temperature in 
zone n, when the temperature in zone m is kept constant (where zones m and n are two thermal zones 
separated from the component). Periodic thermal transmittance is measured in W/m2K.

• Attenuation factor (fa): the relationship between the Yie periodic transmittance and the stationary 
transmittance U. being a ratio between two homogeneous quantities it is a dimensionless number.

• Thermal wave phase shift (wa): the time span between the maximum amplitude of a cause and the 
maximum amplitude of its effect, in mathematical terms is the argument of the complex number Ymn: φ 
a=arg(Ymn). Phase shift is usually measured in hours.

The CMR Laboratory on the basis of its experience and the available scientific literature, relating to tests in 
this field, has developed a simulation system, based on an Operating Internal Procedure (P.O.I) aimed to verify 
the parameters of phase shift and attenuation of a summer thermal wave on an opaque wall.

The system consists of:

- Dynamic hot chamber: climatic chamber able to vary its internal temperature in sinusoidal mode within a 
period of 24 hours
- Test wall
- Control chamber: climatic chamber able to keep  the “internal” side  of the masonry on Preset values
- Data acquisition unit and sensors: system consisting of surface temperature probes, air temperature probes, 
thermo-flux probes on both sides of the wall.
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DESCRIZIONE DEL PROVINO 

Il provino consiste in una parete di dimensioni 120x120 cm in blocchi di laterizio di dimensioni 23x24x31,5 
cm (HxLxP) allettati con malta tradizionale di calce e cemento e rasato su entrambi i lati con una rasatura 
“tradizionale”, a base calce e cemento di spessore pari a 0,6 cm. 
Il provino è stato testato in questa condizione per determinarne le proprietà termiche iniziali. 
Successivamente su un lato è stato applicato da parte del produttore e secondo il ciclo da lui previsto un 
rivestimento denominato “Afontermo” di spessore complessivamente pari a 3,5 mm, ed è stata effettuata 
nuovamente la misura delle proprietà termiche in regime estivo. La prova è stata eseguita collocando la 
parete con il prodotto sul lato considerato “interno”. 

Dati iniziali: 

Apparecchiatura 

Apparecchiatura a camera calda costituita da: 
n.01 camera calda in grado di effettuare cicli termici sinusoidali con
periodo 24 ore, completa di sensori, dim. 1.8x1.8x1.5 m3

n.01 camera in grado di mantenere la temperatura costante sul
lato “interno del provino”
schermo di protezione

Condizionamento: 24 ore a 50% UR, 25 °C prima dell’inizio di ogni prova 

Sensori utilizzati 

STS-029 termoflussimetro lato “esterno” 
STS -008  termoflussimetro lato “interno” 
STS-021 sonda Pt100 a contatto lato “esterno” 
STS-019 sonda Pt100 temperatura aria lato “esterno” 
STS-010 sonda Pt100 a contatto lato “interno” 
STS-022 sonda Pt100 temperatura aria lato “interno” 
Acquisitore BABUC A 

Metodo di fissaggio: Pasta termica 

Collocazione sensori: Al centro di due blocchi 

Orientazione del provino Verticale 
Direzione del flusso termico durante 
la prova Orizzontale 

Data inizio misurazioni: 21/07/2020 

Data fine misurazioni: 22/01/2021 
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SAMPLE DESCRIPTION

The sample consists of a wall of dimensions 120x120 cm in brick blocks of dimensions 23x24x31.5 cm 
(HxWxD) bedded with traditional lime and cement mortar and finished with 0,6 cm of conventional lime and 
cement finishing coat.
The sample was tested under this condition to determine its initial thermal properties.
Subsequently, a coating called Afontermo with a total thickness of 3.5 mm was applied to one side of the 
wall according to the application cycle indicated by the manufacturer and then a new measurement of the 
thermal properties in a summer regime was performed. The test was carried out by placing the product on 
what is to be considered the “internal” side of the wall.

Initial data:

Equipment: 

Conditioning:

Sensors used

Fixing method: 

Sensor placement: 

Start date of measurements: 

END date of measurements: 

Orientation of the sample: 
Direction of the heat flow during the 
test: 

Vertical
Horizontal

Hot chamber equipment consisting of: 
N.01 Hot chamber able to perform sinusoidal thermal cycles over a 
period of 24 hours, complete of sensors, dimensions: 1.8x1.8x1.5 m3;
N.01 Chamber able to keep constant temperature on the  “internal 
side” of the sample;
Protection screen.
24 hours at 50% UR, 25°C before performing each test

Thermal paste

In the centre of two blocks 

STS-029 “External” side thermal flowmeter 
STS -008 “Internal” side thermal flowmeter
STS-021 Pt100 probe in contact with “external” side
STS-019 probe Pt100 - air temperature “external” side
STS-010 Pt100 probe in contact with “internal” side
STS-022 probe Pt100 - air temperature “inside” side
BABUC A datalogger.
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RISULTATI DI PROVA 

Determinazione delle prestazioni termiche in regime estivo di sfasamento e attenuazione  P.O.I. 
PROVA CON PRODOTTO SPESSORE 3,5 MM LATO INTERNO 

Campione Sfasamento 
Trasmittanza 

termica 
periodica 

Attenuazione Text max 
(°C) 

Tint max 
(°C) 

wa (ore): Yie (W/ m2 K) fa(-) 

Muratura tal quale 
10h 30’ 0.18 0.27* 40.2 24.7 

Muratura con prodotto 

“Afontermo” spessore 

3,5mm all’interno 
12h 0.12 0.32* 39.6 22.8 

* Il fattore di attenuazione è stato calcolato utilizzando la trasmittanza termica U dell’elemento in laterizio
calcolata tramite software.
U blocco = 0,67 W/ m2K
>afontermo ;da scŚeda tecnicaͿ с  Ϭ,ϬϬϮϵ tͬm ࡥ
U blocco + afontermo = 0,37 W/ m2K
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TEST RESULTS

Determination of thermal performance during summer phase shift and attenuation P.O.I. 
(Operating Internal Procedure).

TEST WITH 3,5 MM OFPRODUCT APPLIED ON THE INTERNAL SIDE 

Sample

Masonry as 
such is

Phase shift
Wa (hour):

Recurring 
Thermal 

transmittance
Yie (W/ m2 K)

Attenuation
fa(-)

Masonry with 3,5 mm of 
Afontermo applied on 

the inside

* The attenuation factor was calculated by software using the thermal transmittance U of the brickwork.
U block = 0.67 W/ m2K
ʎ Afontermo (from data sheet) = 0.0029 W/mK
U block + Afontermo = 0.37 W/ m2K



Test report N°: RPT-SSC-200281

Issue date: 25/11/2020

Test report concerning:

Industrial Security Laboratory Manager

The Laboratory is responsible for all information contained in the Test Report, except for information provided by the Customer. 

The results refer exclusively to the tested sample. When sampling is carried out by the Laboratory, the results refer to the sample as received. Where applicable, the residue of the sample is 

kept for three months from the date of issue of the Test Report. Partial reproduction of this Test Report is only permitted with the written permission of the Laboratory Manager.

Area Manager

Your reference: Acceptance of the offer R-SSC-200995

S-SSC-2003330: Name of the sample: AFONTERMO IL NANOCAPPOTTO

Specific heat of the sample of
AFONTERMO IL NANOCAPPOTTO
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INTRODUCTION:

EQUIPMENT USED

Afon Casa S.r.l. asked Innovhub SSI S.r.l.  –  fuel field - to detect the specific Heat of a 
sample.

For this purpose, the client, delivered a sample of:

• AFONTERMO IL NANOCAPPOTTO

• Setaram C80 heat flow calorimeter.
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TEST RESULTS: 

Detection of the specific heat (C80 Test N° 885)

The specific heat in the required temperature range: 30-90°C resulted detectable from a 
temperature of 40°C. 
Table 1 shows the values of specific heat at the required temperatures. The data marked 
with (*) has been determined through a mathematical calculation.

Temperature (°C)
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1. Introduction

2. References

3. Object of the test

This report describes the test in order to:
- Determine the apparent bulk density of plastering mortars,
The test was performed on a product called “Thermofon” sent to CertiMaC laboratory in Faenza 
from the company “Afon Casa S.r.l.”  with legal and production headquarters in Pontedera (PI) (Ref. 
2-a, 2-b). The test was performed in accordance with the standards indicated in Ref.2-v, Ref.2-d.

The test was performed on a sample of masonry mortar sent to the laboratory as:

• Nr° 1 can of ready for use product.

The test has been performed on three sample measuring approximately 160x40x40 mm (fig. 1), 
carried out by the laboratory in compliance with the standard at ref. 2-d. The tested material was 
created and seasoned at the laboratory in date 4th of April 2013. 
Once the product dried and seasoned, as required from the standards ref. 2-c and 2-d, the testing 
was performed to determine what in object. 
The figure 1 shows the samples at the end of the phases of creation and seasoning.

A) Quotation: Protocol 13076/lab dated 20/03/2013.
B) Order confirmation: fax dated 24/03/2013
C) UNI EN 998-1:2010 specifications for masonry mortars. Internal/externa masonry mortars.
D) UNI EN 1015-2:2007. Test methods for masonry mortars. Part 10: determine the apparent 

bulk density of dried hardened mortar. 
E) UNI EN 1015-2:2007. Test methods for masonry mortars. Part2: sampling and preparation of 

the mortars for testing.
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4. Determination of the apparent bulk density of dried hardened mortar.

Figure 1. Samples of mortar created at the laboratory.

Table 1 measurement of the bulk density 

Sample
Mass of the 

sample
mwet (G)

Mass of the 
sample

ms,dry (G)
Bulk density

(kg/m3)

Apparent Bulk 
density
(kg/m3)

AVARAGE 
VALUE

The test has been performed, in compliance with the 2-d standard that sets methods to determine 
the apparent bull density of dried hardened mortar, by measuring mass and volume on regular-
shaped samples (see fig.1).

The standard test procedure involves the following steps:
-drying the samples in a fan assisted oven at the temperature od 105°±5°C until a constant mass 
value is not reached, in other words, untill between two successive weighings there is no change 
in mass of more than 0.2%. This way Ms,dry is determined (Table1).
-Calculation of the bulk density based on the standard sample volume Vs of the sample amounting 
to: 0,000256 m3  and rounded to the closest 10 kg/m3 .
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5. Conclusions

6.Distribution list

From the experiments performed, it is stated that the average bulk density 
value measured is 490 kg/m3.
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